ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

Conducted Spurious Emission

FR1 n48 / 10MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

o8:26:53 au 06/07/2024

Ref Level 3000 d8m  Offset 1400 a8 Mode Auto Sweep s6L Ref Level 30.00d8m  Offset 1400 a8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
Limit Ched PpSS Limit Chec
Line _SPUR|OUS_LINE_ABS_o2 P Line _SPUR|OUS_LINE_aB5_o2
20 dbe 20 dbe
10 10
a a
40 40
-20 -20
20 20
DS 002 SPURIOUS_LINE |ABS_002
S abm
PEEV.V.VVN . - NEEVY.OW
v S S—_—— ¥ I S—
N AT Ny g R AAAAT AN i S N Py AN
60
30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz. 30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz.
2 Result Summa 2 Result Summas
30,000 MHz 1.000 GHz 1.000 MHz 43.81559 MHz -53.37 dBm -13.37dB 30,000 MHz 1.000 GHz 1.000 MHz 36.58423 MHz -53.46 dBm -13.46 d8
1000 GHz 3430 GHz 1000 MHz 2.66783 GHz -52.58 dBm 1254d8 1000 GHz 3430 GHz 1000 MHz 2.98643 GHz -52.65 dBm 12.65d8
3620 GHz 10.000 GHz 1.000 MHz 6.39586 GHz -49.84 dBm -84 d 3,820 GHz 10000 GHz 1.000 MHz 6.47990 GHz -49.90 dBm -9.90 dB
10.000 GHz 25000 GHz 1.000 MHz 21.56862 GHz -46.47 dBm -6.47 dB 10,000 GHz 25000 GHz 1.000 MHz 21.55597 GHz -46.63 dBm -6.63 dB
25.000 GHa 40.000 GHz 1000 MHz 3169753 GHz -49.06 dBm -9.06 d8 25.000 GHz 40.000 GHz 1000 MHz 31.70127 GHz -49.06 dBm -9.06 d8
oa:22:50 am 08/07/2024 08:20:47 MM 06/07/2024
Spect
Ref Level 30.00 dBm  Offset 14.00 0B Mode Auto Sweep S6L
‘Count 100/100
_um Chee Phss
Line _SPUR{OUS_LINE_ABS_02 P
20 dbe
10
a
40
-20
20
SPURIOUS_UINE_ABS_002
S abm
. - A PAAA
v T S
P R P I NP ~~ e AAAAATAN
60
30.0 MHz 9005 pts $0GH/ 0.0 GHz
2 Result Summa
30.000 Mtz 1.000 GHz 1.000 MHz 6078211 MHz -53.53 dBm -13.53d8
1,000 GHz 3430 GHz 1,000 MHz 2.98400 GHz -52.33 dBm -1233d8
1820 GHe 10,000 GHz 1000 MHz 6.488 55 GHz -49.71 dBm 9.71d8
10.000 GHz 25.000 GHz 1.000 MHz 2155737 GHz -46.59 dBm 659d
25.000 GHe 40000 GHz 1,000 MHz 31.72237 GHz -48.89 dBm -8.89dB
hey 0 0

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-890f 93




SPORTON LAB.

e%FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 20MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

oe:14:36 au 06/07/2024

Ref Level 3000 d8m  Offset 1400 a8 Mode Auto Sweep s6L Ref Level 30.00d8m  Offset 1400 a8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
Limit Chec} PpSS Limit Checl
Line _SPUR|OUS_LINE_ABS_o2 P Line _SPUR|OUS_LINE_aB5_o2
20 dbe 20 dbe
10 10
a a
10 40
-20 -20
20 20
SPURIOUS_UINE_ABS_002 SPURIOUS_UNE |ABS_002
S abm S abm
- ""'J'” A A PR A NI A s || Iy A —aRRAL S ———
- (RS e AN S (R bt AANS AT
60 60
30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz. 30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz.
2 Result Summa 2 Result Summas
30,000 MHz 1.000 GHz 1,000 MHz 59.81259 MHz 30,000 MHz 1.000 GHz 1,000 MHz 79.687 66 MHz
1000 GHz 3430 GHz 1000 MHz 2.99098 GHz 1000 GHz 3430 GHz 1000 MHz 330927 GHz
3,820 Ghz 10.000 GHz 1.000 MHz 5.82198 GHz 3,820 GHz 10000 GHz 1.000 MHz 6.506 27 GHz
10.000 GHz 25000 GHz 1,000 MHz 21.56112 GHz 10,000 GHz 25000 GHz 1,000 MHz 22.12970 GHz
25.000 GHa 40.000 GHz 1000 MHz 31.71299 GHz 25.000 GHz 40.000 GHz 1000 MHz 32.29938 GHz

08:18:22 AM  06/07/2024

Highest Channel

Ref Level 30.00 dBm  Offset 14.00 0B Mode Auto Sweep S6L
‘Count 100/100
Limit Ched
Line _SPUR{OUS_LINE_ABS_02
20 dbe
10
a
40
-20
20
SPURIOUS_UINE_ABS_002
S abm
50 o PR .V.V N
v R e A e T
hmprrets et PO A, e AAAAR AN
60
30.0 MHz 9005 pts $0GH/ 40.0GHz
2 Result Summa
30.000 Mtz 1.000 GHz 1.000 MHz 37.99850 MHz
1.000 GHz 3.430 GHz 1.000 MHz 3.37427 GHz
3820 GHe 10,000 GHz 1000 MHz 6.50709 GHz
10.000 GHz 25.000 GHz 1.000 MHz 2157659 GHz
25.000 GHz 40.000 GHz. 1.000 MHz 31.69893 GHz

oB:16:31 an 08/07/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A3-900f 93




e%FCC RADIOTEST REPORT

SPORTON LAB.

Report No. : FG440146E

FR1 n48 / 30MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

joe:10:21 am 06/07/2024

08:07:46 AM  06/07/2024

Ref Level 3000 d8m  Offset 1400 a8 Mode Auto Sweep s6L Ref Level 30.00d8m  Offset 1400 a8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
Limit Chec} PpSS Limit Checl
Line _SPUR|OUS_LINE_ABS_o2 P Line _SPUR|OUS_LINE_aB5_o2
20 dbe 20 dbe
10 10
a a
40 40
-20 -20
20 20
SPURIOUS_UINE_ABS_002 SPURIOUS_UNE |ABS_002
S abm S abm
=0 —— S-—2aaan Y e vw s e e | | —— A A =
] (RPN SN A AN — (R N SN et AA AN
60 60
30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz. 30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz.
2 Result Summa 2 Result Summas
30,000 MHz 1.000 GHz 1,000 MHz 39.93753 MHz -53.36 dBm 30,000 MHz 1.000 GHz 1,000 MHz 36.58423 MHz -53.50 dBm
1000 GHz 3430 GHz 1000 MHz 2.96365 GHz -52.85 dBm 1000 GHz 3430 GHz 1000 MHz 2.96304 GHz -52.43 dBm
3,820 Ghz 10.000 GHz 1.000 MHz 6.497 62 GHz -49.91 dBm 3,820 GHz 10000 GHz 1.000 MHz 6.502 56 GHz -49.87 dBm
10.000 GHz 25000 GHz 1,000 MHz 21.56769 GHz -36.71 dBm 10,000 GHz 25000 GHz 1,000 MHz 21.54284 GHz -36.46 dBm
25.000 GHa 40.000 GHz 1000 MHz 31.71909 GHz -48.94 dBm 25.000 GHz 40.000 GHz 1000 MHz 31.707 88 GHz -28.89 dBm

Highest Channel

oB:12:02 an 08/07/2024

Ref Level 30.00 dBm  Offset 14.00 0B Mode Auto Sweep S6L
‘Count 100/100
Limit Ched
Line _SPUR{OUS_LINE_ABS_02
20 dbe
10
a
40
-20
20
SPURIOUS_UINE_ABS_002
S abm
. - - M""‘h
TR AAN o !
s ™ A Pnr, et AANAAT AN
60
30.0 MHz 9005 pts $0GH/ 0.0 GHz
2 Result Summa
30.000 Mtz 1.000 GHz 1000 MHz 41.87656 MHz 53.76 dBm -13.76d8
1,000 GHz 3430 GHz 1,000 MHz 2.92143 GHz 52.46 dBm 12.46d8
3820 GHe 10,000 GHz 1000 MHz 6.50462 GHz -49.78 dBm .78 dB
10.000 GHz 25.000 GHz 1.000 MHz 2159253 GHz -46.48 dBm 6.48d
25.000 GHe 40000 GHz 1,000 MHz 31.687 68 GHz -49.02 dBm -8.02dB
peady N UG

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-910f 93




e%FCC RADIOTEST REPORT

SPORTON LAB.

Report No. : FG440146E

FR1 n48 / 40MHz / CP OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 3000 d8m  Offset 1400 a8 Mode Auto Sweep s6L Ref Level 30.00d8m  Offset 1400 a8 Mode Auto Sweep s6L
Count 100/100 Count 100/100
Limit Chec} PpSS Limit Checl
Line _SPUR|OUS_LINE_ABS_o2 P Line _SPUR|OUS_LINE_aB5_o2
20 dbe 20 dbe
10 10
a a
10 40
-20 -20
20 20
SPURIOUS_UINE_ABS_002 SPURIOUS_UNE |ABS_002
S abm S abm
. m— P Mv“v‘t . e P M'A"‘u
— ] L e et AN e e (N P, b AP SN gl
60 60
30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz. 30.0 MHz 89005 pts. .0 GHz/ 40.0 GHz.
2 Result Summa 2 Result Summas
30,000 MHz 1.000 GHz 1,000 MHz 42.84608 MHz 30,000 MHz 1.000 GHz 1,000 MHz 37.99850 MHz -53.46 dBm -13.46 dB
1000 GHz 3430 GHz 1000 MHz 282364 GHz 1000 GHz 3430 GHz 1000 MHz 2.95484 GHz -52.42 dBm 124248
3,820 Ghz 10.000 GHz 1.000 MHz 6.46672 GHz 3,820 GHz 10000 GHz 1.000 MHz 650380 GHz -49.82 dBm 982 d
10.000 GHz 25000 GHz 1,000 MHz 22.11095 GHz 10,000 GHz 25000 GHz 1,000 MHz 22.12736 GHz -46.36 dBm -6.36 dB
25.000 GHa 40.000 GHz 1000 MHz 3169706 GHz 25.000 GHz 40.000 GHz 1000 MHz 31.71206 GHz -28.73 dBm £.73d8

oe:01:33 au 06/07/2024

08:05:30 AM  06/07/2024

Highest Channel

Ref Level 30.00 dBm  Offset 14.00 0B Mode Auto Sweep S6L
‘Count 100/100
Limit Ched
Line _SPUR{OUS_LINE_ABS_02
20 dbe
10
a
40
-20
20
SPURIOUS_UINE_ABS_002
S abm
. - A PARA
A P ARANNTIRANN
N R, P 1 NP T AAAA Aaadiina
60
30.0 MHz 9005 pts $0GH/ 0.0 GHz
2 Result Summa
30,000 Mz 1,000 GHz 1000 MHz 49.14793 MHz
1.000 GHz 3.430 GHz 1.000 MHz 2.97185 GHz
3820 GHe 10,000 GHz 1000 MHz £.49968 GHz
10.000 GHz 25.000 GHz 1.000 MHz 22.14939 GHz
25.000 GHz 40.000 GHz. 1.000 MHz 31.69940 GHz

o8:03:44 au 08/07/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A3-920f 93



ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146E

Frequency Stability

Test Conditions FR1 n48 (QPSK) / Middle Channel Limit
Temperature Voltage BW 20MHz Note 2
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0040
40 Normal Voltage 0.0022
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0000
0 Normal Voltage 0.0035
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0018
-30 Normal Voltage 0.0007
20 Maximum Voltage 0.0019
20 Normal Voltage 0.0000
20 Battery End Point 0.0017

Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number 1 A3-930f 93
FAX : 886-3-328-4978



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

<MIMO Mode>

MIMO <Ant. 7>

Peak-to-Average Ratio

Mode

FR1 n48 / 20MHz / CP OFDM

Mod.

QPSK

16QAM

64QAM

256QAM

Limit: 13dB

RB Size

Full RB

Full RB

Full RB

Full RB

Result

Middle CH

7.16

7.14

7.44

8.56

PASS

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Reflevel J0000B OMset 40045 = ARBW 20 MH
- A 3008 MessTime  1ms
TRGHFP

Reflevel 3000 0B Offset 4005 = AnEW
- an 08 MessTime 1 ms

20 MHz

35848

1E02 1E9.

1E0 1E04

1605

(F3.62899 G Mean Pur + 20.00 d6 | | [CF3 62499 Ghz Mesn Pwr + 20,00 d8
2 Result Summa: Samples: 20000 2 Result Summa Samples: 20000

17.51 dBm 2483 dBm 732dB 3.72d8 65048 7.16.dB 7.40 98 17.53 dBm 25.08 dBm 7.56 dB 3786 6.48 B 714 88 736 db
04:51:02 A 05/29/2024 04:51:22 MM 05/29/2028
RefLevel 3000 0B OMset 4,00 = ANBW 20 Miiz RefLevel 30,00 dBm  Offsct  4.00d5 = AnBW 20 MHz
- At 08 MessTime  1ms - an 000 MessTme  1ms
TRG P
=3 15a View
€0
=
= ~]
1E02 T 1E9. S
L
1E0 1E04 o~
1605
1

(F3.62899 G Mean Pur + 20.00 d6 | | [CF3 62499 Ghz Mesn Pwr + 20,00 d8
2 Result Summa: Samples: 20000 2 Result Summa Samples: 20000

8.56 0 9.18 db

04:51:41 MM 05/29/2024

04:52:02 MM 05/29/202%

6.68 9B

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-10f 92



Report No. : FG440146E

EaaFCC RADIOTEST REPORT

26dB Bandwidth

Mode FR1 n48 : 26dB BW(MHz) / CP OFDM

BW 10MHz 20MHz 30MHz 40MHz

16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM

Mod. QPSK

Middle CH

10.25

10.27

21.66

20.

62 32.00

33.44

40.98

41.46

Mod.

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

Middle CH

10.18

10.08

21.04

21.

79 32.19

32.18

41.98

41.54

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB
16QAM

QPSK

RefLevel 3000 aBm  Offset 40046 = RBW 200 kHz RefLevel 3000 aBm  Offset 40046 = RBW 200 kHz
= A 3008 SWT 100 ms = VBW 1 MHz  Mode Auto
| [ Freuancy Sweep

Swesp

70001 pis G WiHa/

(F3.62499 Gz Span 20.0 Mz

T Span 20.0 WAz

(F3.62499 Gz 0001 pts

04:43:49 MM 05/29/2024 04:44:41 BM 05/29/2024

64QAM 256QAM

RefLevel 30,000 Offset 40008 = RBW 200 kHz RefLevel 30,000 Offset 40008 = RBW 200 kHz

o g ST ims o VEW 1w Mede AkoSwec
| [ Frequancy swasp
2048m 20
0 T vaT T o
] el A e P
. { . ,
i
10 dbr 10 dBm- /
i Ty ;
1
|CF 3.624 99 GHz 10001 pts 0 MHz/ Span 20.0 MHz | | |CF 3.623 99 GHz 10001 pts .0 MH2/ Span 20.0 MHz
Page Number 1 A4-20f 92

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 3000.0bm  Oftset 40008 = REW 500Kz
- 008 SWT 101 ms ® VBW 2wz _Mode Auto sweep
| [ Frequancy Sweep

Ref Level 30,00 B Offset 40008 ® REW 500 kHz
3008 SWT 101 ms ® VBW 2z Mode Auto Swesp

- an

04:47:38 AM 05/29/2024

o e
2 60m P ity I il
p— e
- 12502 " e P oy oo Ty

0 dier [ \ \
S ‘\ !M
|CF3.624 99 GHz 10001 pts 0 MHz/ Span 40.0 MHz | | |CF 3.624 99 GHz 10001 pts .0 MH2/ Span 40.0 MHz
w0 g

04:48:30 AM 05/29/2024

64QAM

256QAM

Ref Level 30,00 B Offset 40008 ® REW 500 kHz

Ref Level 30,00 B Offset 40008 ® REW 500 kHz

- At 000 SWT 100 ms = VBW 2MHz  Mode Auto Sweep - At 3000 SWT 101 ms ® VBW 2 Mz Mode Auto Sweep
| [} Frequoncy swesp. " raquancy Swatp
- w2 e o ]
. P R . o
- _— — . e ——
” N ns i it
0 dBerr U
b
,,Am 1

|CF 3.624 99 GHz 10001 pts 0 MHz/ Span 40.0 MHz | | |CF 3.624 99 GHz 10001 pts .0 MH2/ Span 40.0 MHz

T . I 8 LT

04:49:22 MM 05/29/2024

04:50:16 AM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A4-30f 92



ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

1 Frequency Sweep

10 41-10.521 o

- an 3008 SWT 101 ms @ VBW 3wz Mode Auto Swesp - A 3000 SWT 101 ms @ VBW 3 iz Mode Auto Sweso
W) -18.24 o W) 1850 dbm
36086760061 3607320006
20 dom oapy asaes| | [ 20 dom oapy assas
32,008 00 M 33,484 00 MHz
H1 A " 3 dei
e il o e ) " P vy gree
m 4 sl s, °
0 dier 0 dBer / \
I
1] 2 11,948 b b2 12567 der
|
|CF 3.624 99 GHz. 10001 pts 0 MHz/ Span 60.0 MHz | | |CF 3.624 99 GHz 10001 pts .0 MH2/ Span 60.0 MHz
[ ] e TS [ ] e T
04:58:41 AM 05/29/2024 04:58:12 AM 05/29/2024
RefLevel 3000 B Offset 40008 * REW 1 Wz RefLevel 3000 B Offset 40008 * REW 1 Wz
- Are 3008 SWT 100ms = VBW 3MHz  Mode Auto Sweep - an 3000 SWT 101 ms & VBN 3 Mz Mode Auto Sweep

e

(F3.62499 Gz 0001 pts

0 Mz

(F3.62499 Gz

70001 pis

0 MHz/

Span 60.0 WAz

04:57:39 MM 05/29/2024

Span 60.0 WAz

04:57:10 KM 05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-40f 92




ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

| [ Frequancy Sweep

RefLevel 30,00 0B Offset 4.00 48 = REW 1 MHz

- A 3000 SWT 101 ms & VBW 3 Mtz Mode Auto Swesp - A 3008 SWT 101 ms = VBW 3 Wz Mode Auto Swesp
1 Frequency Swesp

e - ainyiv || W I bty
. ety - - Y s N
. [ . [ \
! \
1 * '
i \ e ﬂ(k
1
|CF 3.624 99 GHz. 10001 pts 0 MHz/ Span 80.0 MHz | | |CF 3.624 99 GHz 10001 pts 8.0 MH2/ Span 80.0 MHz
04:52:31 MM 05/29/2024 04:53:23 MM 05/29/2024
e e e e
- A 3008 SWT 100 ms = VBW 3z Mode Auto Sweep - A 3000 SWT 101 ms & VBW 3 MHz _Mode Auto Sweep
| [ Frequency Sweep. 1 Fraguancy Swasp
: 3,603 96500 GHz
20 dBow 021) 176 a8 | | 20 dBen o21] 156 ab4
. . s
h 9335 dBew - PR ST PP .
I u ‘\‘ -, -~
" / , \
“II 14.483 dBe -
(L ‘“‘Hﬁwﬁﬁ;
|CF 3.624 99 GHz 10001 pts 0 MHz/ Span 80.0 MHz | | |CF 3.624 99 GHz 10001 pts 8.0 MH2/ Span 80.0 MHz

04:54:16 AM  05/29/2024

04:55:10 AM  05/29/2024

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-50f 92



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

Occupied Bandwidth

Mode

FR1 n48 : OB BW(MHz) / CP OFDM

BW

10MHz

20MH

z

30MHz

40MHz

Mod.

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM

Middle CH

8.68

8.68

18.39

18.43

28.19

28.16

38.06

38.17

Mod.

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

64QAM

256QAM

Middle CH

8.64

8.67

18.38

18.32

28.19

28.21

38.06

38.06

FR1 n48 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

RefLevel 30.00B  OMset 40008 = RBW 200 kHz

RefLevel 30,00 0B Offset
= At

40000 = RBW 200kHz

3008 SWT 1.010rs ® VBW 1 MHz _ Mode Auto Sweep

2 Marker Table

- 3048 SWT 101ms & VW 1 MHz  Mode Auto Sweep
| [ Occupied Bandwidin 1 Occupied Bandwidih
20 dem 20 dem
0 0
o - o
W
.
A
. e
T TE wir - K
T L M . Mg
P ] L A i T L
LR LB i Py ST Wl
50 dBm- 50 dBm-
60 dbm- 60 dbm
[(FGTE ot pte Gz Span 20.0 Mtz || | GF3.82438 G 0T s ) Span 20.0 Wz
2 Markes Toble

M1 1 3626528 GHz 1232 dBm Oee Bw 8.686453 869 MHz M1 1 3620994 GHz 11.54 dBm Oce Bur 8.681536 897 MHz
n 1 36206276 GHz 501 dom Oce Bw Centroid 3624970811 GHz n 1 36206321 GHz 457 dbm Oce Bw Cantroid 362497282 GhHz
n 3629314 GHz 539 dfen Occ B Freq Offset 19,188 662 96 kHz n 36293136 GHz 541 b Oce Bw Freq Offset -17.179908 34 kHz

04:44:15 MM 05/29/202%

04:45:08 MM 05/29/2028

64QAM

256QAM

Ref Level 30,00 dBm
e
| [7 Sccupied Bamawiain

Offset 40008 ® RBW 200 kHz
3008 SWT 101 ® VEW 1 MHz_ Mode Auto Sweep

Re Level 30,00 dBir
= At

Offset

40005 ® RBW 200kHz
01 s ® VBW 1 MKz Mode Auio Sweep

20 dem
0 . 0
f. ~— .
o o - .
! !
W a il ek W \ .
i L (o 1] N M TV
oy iy AT A p
| v i
50 dBir 50 dBim
60 dbm- 60 dBm-
[(FGTE ot pte Gz Span 20.0 Mtz || | GF3.82438 G 0T s ) Span 20.0 Wz

2 Marker Table

2 Marker Table

[ 1 3623631 GHz 10.93 dBm Oce 8,641 481 393 MHz [ 1 3621274 GHz 7.76 dBm Oce B 8.671766 529 MHz
n 1 3620651 GHz 538 dom Oce Bw Centroid 3624971727 GHz n 1 3620647 GHz 263 dbr Oce Bw Cantroid 3624982862 GHz
n 36292925 GHz 5.14 dfen Oce B Frieq Offset 18.272 729 27 bz n 36293187 GHz 150 g Oce Bw Freq Offset 7138458911 khz

04:46:00 MM 05/29/2028

04:46:53 MM 05/29/202%

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-60f 92




SPORTON LAB.

e %FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi Spectrum

Ref Level 30,00 dBn  Offset 4,008 = REW 500 kHz

=

Ref Level 30,00 dBn  Offset 4,008 = REW 500 kHz

3008 SWT 1.01ms = VBW 2wtz Mode Auto Sweep

- 3000 SWT 101 ;s @ VBW 2z Mode Auto Swesp
| |1 Occupied Bandwidth
i) 49 dBim
36325020 6He
n
o ot . S . " S ;| e -
o, - o, -
/ / \
. l a W
. Jp V'N’I,], e Alfye ;
77 T .
s W, o i
P Pefhnnn y e, ' ot
A0 s | | EXTELE
| e 001 prx G Span 40.0 MHz || |73 62058 Gz 00 prs G Span 40.0 MHz
2 Misrker Table

2 Marker Table

1239 dBm

18392113824 MHz

M 1 3621513 GHz

Oce B

M 1 3632902 GHz 12.49 dBm Oce B
m 1 36157997 GHz 6.90 dim Oce Bw Centroid 3624995 713 GHz m 1 36157943 GHz 624 diim Occ B Gentroid
i 1 36341918 GHe 811 d8m Oce B Freq Offset 5713325 564 kHz i 1 36342069 GHe 812 déim Oce Buw Fren Offset 20611553871 kHz

18432529405 MHz
3625010612 GHz

04:48:04 AM 05/29/2024

04:48:56 AM  05/29/2024

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 dBn  Offset 4,008 = REW 500 kHz

3008 SWT 1.01ms ® VBW 2wtz Mode Auto Sweep

=

Ref Level 30,00 dBn  Offset 4,008 = REW 500 kHz

- an

SWT 101 ms ® VBW 2wtz Mode Auto Sweep

06
| Occupied Bandwidth

cupiad Bandwidth
i) atm Wi 833
. . ||,
0 - 0 - -
7 P P ———— ——
o 0 f +
/ \ ! |
: .
" J
el L1 i
l }
. - i
10 e e T
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FR1 n48 / 30MHz / CP OFDM / Middle Channel / Full RB
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SPORTON LAB.

FR1 n48 / 40MHz / CP OFDM / Middle Channel / Full RB
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146E

Unwanted Emission (MASK)

FR1 n48 / 10MHz / CP OFDM / QPSK

Lowest Channel

1RBO Power Limit -40dBm -44.03 dBm Pass

Ref Level 4000 dBm  Offset 14.00 6B Made Sweep 6L Ref Level 20.00dBm  Offset 14.00d8 & RBW 10 kHz 6L

Count 100100 | = Ant 3048 & SWT 100 ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1
Cimit Cheed 7
30 apbinesPuslous oo
Y R R TH
20 de t t f
10 dmr - - T 1o
a 0 dB
10 -
| 10 dBimr
20
N N
I k!
SPURIOUS_LINE_ABS 002
uabm I rm» 30 d
50 7
| b | ,
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summary 50 dBny
3.430 GHz 3530 GHz 1.000 Miz 352476 Gtz 0t
S0 S 1000 $Sinss i R PP SR 001 e P o i ey e R P AU
549 GH; i 100,000 ki 354999 GHz 1 | 1 1

T35k 3560 Chs 000 mrs 355072 GHz |CE2.524 76 GHz 100 pte 200.0 khz/ Span 2.0 Miz

3.560 GHz 3561 GHz 100,000 kHz 3;?% gnx 2 Result Summar None

3561 GHr 3570GHz 1.000 Mz X z

3570 GHr 3720 GHr 1000 MHz 357997 GHz Tul (Rel) 1,000 MHz -44.03 dBm

3.720 GHz 3.820 GHz 1.000 MHz 3.803 27 GHz Tx Total 24,03 dBm

ety . s UG

02:16:48 AM  05/21/2024 03:42:14 AN 05/21/2024

1RBmax

Ref Level 4000 dBm  Offset 14008 Moge Sweep 6L
Count 100/100
1 Spurious Emissions

Limit ChecH

Line _SPURLOUS_LINE_ABS 002

i
10 |
0 dé
10 i
20 dbi I
- il
w P

50

GHz 6409 pts 39.0 MHz/ 3.82GH:

Result Summary

3.430 GHz 3.530 GHz 1.000 Mz 352815 GHz -42.36 dBm -236 dB
1530 GHz 1540 GHz 1.000 MHz 353722 GHz -40.60 dBm -15.60 dB
3540 GHz 3549 GHz 1.000 MHz 354827 GHz -39.98 dBm -26.98 dB
3.549 Gz 3550 GHz 100.000 kHz 354938 GHz 51.78 dBm -38.78 dB
3.550 GHz 3.560 GHz 1.000 MHz 3.55913 GHz 21.14 dBm -8.86 dB
3560 GHz 3561 GHe 100.000 kHz 3.56000 GHz -24.56 dBm -11.66 dB
3561 GHz 3570 GHz 1.000 MHz 356293 GHz -17.26 dBm 426 dB
3570 GHz 3120 GHz 1,000 MHz 358431 GHz -39.70 dBm -14.70 dB
3720 GHz 3.820 GHz 1.000 MHz 3.81096 GHz -43.54 dBm -3.54dB
Read) [ < ]
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Report No. : FG440146E

Full RB

Ref Level 4000 dBm  Offset 14.00 0B

02:16:05 AM 05/21/2024

Made Sweep. SGL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dginesPutlous
20 dBm
10 dbm w
l
0
0
20
\
30
s v s o AN
' ——y e
50
GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I Result Sumi

3,430 GHz 3530 GHz 1.000 Miz 352595 GHz

1530GHz 3540 GHz 1.000 Mtz 3.53923 GHz

3.540 GHz 3,549 GHz 1.000 MHz 3.547 53 GHz

3,549 Gz 3550 GHz 100,000 kfiz 354994 GHz

3550 GHz 3560 GHz 1,000 Mitz 355729 GHz

3.560 GHz 3561 GHz 100,000 kHz 56001 GHz

1561 GHz 1570 GHz 1.000 Mz 3.56221 GHz

3570 GHz 3720 GHe 1,000 MHz 57037 GHz

3.720GHz 3820 GHz 1.000 MHz 381416 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / QPSK

Middle Channel

1RBO

Power Limit -40dBm

-29.70 dBm Pass

Ref Level 4000 dBm  Offset 14.00 0B

Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apbine-SPURlous_n
20 de
10 dbimy !
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0 1
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=40 abim T
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13 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Sumi
3.430 GHz 3530 GHz 1.000 Miz 3.44184 GHz
1530GHz 3610GHz 1.000 Mtz 3.60596 GHz
3610 GHz 3619 GHz 1.000 MHz 3.617 23 GHz
3619 GHe 3620 GHz 100,000 kfiz 3.61998 GHz
3,620 GHz 3630 GHz 1.000 MHz 3.62067 GHz
3.630 GHz 3631 GHz 100,000 kHz 3.63089 GHz
1631GHz 3640 GHz 1.000 Mz 363741 GHz
3540 GHz 3.720 GHz 1,000 MHz 3.64699 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.793 08 GHz
02:24:34 an 05/21/2024
. W e : |
Ref Leved 40.00 dBm  Offset 14.00 08 Mode Sweep S6L Ref Level 40.00 dBm  Offset 14.00 d8 & RBW 10 kHz SGL
Count 100/100 = Aut 3008 ® SWT 100 ms ® VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions 1 ACLR 18
Limit Chect Al
Line _SPURLOUS_LINE_ABS 002 n
30 dBrm — A7
¥
|
10 -
0 dé | 10
0
0 dis
-20 dBs “
30 Il 10
[ . 20 dbr
50 ! i
30 dBimr
3.43 GHz 6409 pts 39.0 MHz/ 3.82GH:
ST —— 40 dBm
3.430 GHz 3,530 GHz 1,000 Mz 344224 GHz s L At
3530 GHz 1610 GHz 1.000 MHz 360141 GHz b L
3610 GHz 3.619 GHz 1.000 MHz 361842 GHz '
3.619 GHz 3.620 GHz 100.000 kHz 361998 GHz ! A -
3620 GHz 3630 GHz 1.000 MHz 3.62888 GHz CF 3.6315 GHz 1001 pts 200.0 kiz/ Span 2.0 Mz
3.630 GHz 3.631 GHz 100.000 kHz 3.63000 GHz 2 Result Summar Nene
3.631 GHz 3.640 GHz 11000 MHz 363127 GHz
3.640 GHz 3720 GHz 1.000 MHz 3.64108 GHz Tal [Ref) 1.000 MHz -29.70 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.79897 GHz Tx Total. -29.70 dBm

02:25:13 Ae 05/21/2024

03:44:14 AN

05/21/2024

ndy
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG440146E

Full RB

02:25:51 AM 05/21/2024

Ref Level 40,00 dBm  Offset 14.00 o8 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 dginesPutlous
20 dBm
i

10 dbm :

0

0

20

ALY

30

O —— s

50

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz

I Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.44743 GHz -43.67 dBm 67dB
1530GHz 3610GHz 1.000 Mtz 3.60900 GHz -40.33 dBm 15.33 dB
3610GHz 3619 GHz 1.000 MHz 3.61735 GHz -23.32 dBm 10.32 dB
3619 GHe 3620 GHz 100,000 kfiz 3.61998 GHz -27.58 dBm 1458 dB
3,620 GHz 3,630 GHz 1.000 MHz 3.62624 GHz 14.08 dBm 15.92 dB
3.630 GHz 3631 GHz 100,000 kHz 3.63013 GHz -28.82 dBm -15.82 dB
1631GHz 3640 GHz 1.000 Mz 363128 GHz -23.25 dBm 025 dB
3540 GHz 3.720 GHz 1,000 MHz 3.64084 GHz -39.38 dBm 1438 dB
3.720 GHz 3820 GHz 1.000 MHz 3.78978 GHz -43.29 dBm 3.29 dB
Ready W
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

I e - ]
Ref Level 40.00.dBm  Offset 1400 05 Mode Sweep saL Ref Level 3000 0Bm  Offset 14.008 = RBW 10 kHz s6L
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1701 GHz 3710GHz 1.000 Mz 370171 GHz 39.16 dBm
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3720GHz 3820 GHz 1000 MHe 3.72065 GHz ~40.18 dBm Tul ffeh L AT B
sy Read Jinsusnnny]
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. W e - |
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50 I W
30 diim
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e i
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3530 GHz 1,680 GHz 1.000 MHz 366974 GHz RN M
3.680 GHz 3689 GHz 1,000 MHz 3.68769 GHz i
3.689 GHz 3.690 GHz 100.000 kHz 368978 GHz -
3690 GHz 3.700 GHz 1.000 MHz 3.69918 GHz CF 3.70205 GHz 1001 pts 200.0 kiz/
3.700 GHz 3.701 GHz 100.000 kHz .70002 GHz 2 Result Summar Nene
3701 GHz 3710 GHz 11000 MHz 370205 GHz
3.710 GHz 3720 GHz 1.000 MHz 3.71620 GHz Tal [Ref) 1.000 MHz -32.78 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72634 GHz Tx Total -32.78 dBm
] ooy S CUED
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146E

Full RB

Ref Level 40.00.dBm  Offset 1400 05 Made Sweep saL -
Count 100/100
1 Spurious Emissians
Uimit Checd 7
Une_sPURlous e
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20 dBm

10 dBinr 1 1 m

s e s oo U
sous uwe |

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Sumi

3.430 GHz 3530 GHz 1.000 MHz 3.45143 GHz

1530GHz 3680 GHz 1.000 Mtz 3.67978 GHz
3680 GHz 3689 GHz 1.000 MHz 3.68761 GHz
3689 GHe 3690 GHz 100,000 kfiz 3.69000 GHz
3,690 GHz 3.700 GHz 1,000 Mitz 3.69445 GHz
3.700 GHz 3701 GHz 100,000 kHz 3.70002 GHz
1701 GHz 3710GHz 1.000 Mz 370113 GHz
3710GH: 3720 GHr 1,000 MHz 3.71000 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.72045 GHz
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Lowest Channel

1RBO

Power Limit -40dBm

-44.36 dBm Pass

Ref Level 4000 dBm  Offset 14.00 0B

RefLevel 20.000Bm  Offset 14.0008 = RBW 10 khz

Mode Sweep saL s6L
Count 100100 | = Ant 3048 & SWT 100 ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR 1
Uimit Checd o
30 dpbineSPURIOUS_UNE a8 o
20 dBrr —t T
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i
r-l.-wm____ 30 dBs
50 ']
| 40 dBimr
6409 pts. 39.0 MHz/ 3.82 GHz
I Result Summary 50 dBny
3.430 GHz 3530 GHz 1.000 Miz 352396 GHz -41.31 dBm 0.6
e et i Sane o e — — ———
549 Gt H. 100,000 ki 3.55000 GHz 2225 dBm 1 | 1
T35k 3560 Chs 000 mrs 355092 GHz 2261 dBm CF 3.52396 GHz 1001 pis 200.0 kHzf Span 2.0 MHz
3560 GHz 3561GHz 100.000 kHz 3;2&2)3; gnz ;;? agm 2 Result Summar None
3561 GHr 3570GHz 1.000 Mz X z .87 dBm *—_—
3570 GHz 3720 GHe 1,000 MHz 357397 GHz 39.88 dBm T ~44.36 dB
xl (Ref) 1,000 MHz .36 dBm
3.720 GHz 3820 GHz 1.000 MHz 381216 GHz -43.43 dBm Ta ol 4436 dBm
Resdy ey NN S CHTL
02:18:44 aM 05/21/2024 03:39:58 aM 05/21/2024
Ref Level 4000 dBm  Offset 14008 Moge Sweep s6L
Count 100/100
1 Spurious Emissions
Limit Chect
Line _SPURLOUS_LINE_ABS 002
10 |F
0 dé
10 i
-20 dBs
Ll
30
SPURIOUS LINE |ABS 002
= M I !
50 I u‘
3.43 Gz 6400 pts 39.0 MHz/ 382G
I [Py —
3.430 GHz 3.530 GHz 1.000 MHz 352975 GHz -42.10 dBm -210 dB
1530 GHz 1540 GHz 1,000 MHz 353174 GHz -40.17 dBm 15.17 dB
3540 GHz 3549 GHz 1.000 MHz 354873 GHz 4117 dBm -28.17 dB
3.549 Gz 3550 GHz 100.000 kHz 354334 GHz 51.73dBm 3873 dB
3.550 GHz 3.560 GHz 1.000 MHz 3.55908 GHz 20.67 dBm -9.33 dB
3.560 GHe 3561 GHe 100.000 kHz 3.56001 GHz -24.35 dBm -11.35dB
3561 GHz 3570 GHz 1.000 MHz 356214 GHz 21.31 dBm 831dB
3570 GHz 3120 GHz 1.000 MHz 358551 GHz 40,66 dBm -15.66 dB
3720 GHz 3.820 GHz 1.000 MHz 3.80886 GHz -43.59 dBm -3.50dB
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146E

Full RB

Ref Level 4000 dBm  Offset 14.00 0B Made Sweep

saL
Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 apbinesPuslous
20 de
10 di
a
0
20
a0 L
umous uuE |azs oo A ™
40 abm T |
50
GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I Result Sumi
3.430 GHz 3530 GHz 1.000 Miz 352995 GHz -42.63 dBm -263dB
1530GHz 3540 GHz 1.000 Mtz 3.53956 GHz -39.06 dBm -14.06 dB
3540 GHr 3549 GHz 1,000 MHz 354873 GHz -23.46 dBm -10.46 dB
3,549 Gz 3550 GHz 100,000 kfiz 354987 GHz -29.49 dBm -16.49 dB
3550 GHz 3560 GHz 1.000 MHz 355440 GHz 13.74 dBm -16.26 dB
3.560 GHz 3561 GHz 100,000 kHz 3.56002 GHz -29.69 dBm -16.69 dB
1561 GHz 1570 GHz 1.000 Mz 3.56113 GHz -25.39 dBm -1239dB
3570 GHz 3720 GHe 1,000 MHz 357067 GHz -39.84 dBm 1481
3.720 GHz 3820 GHz 1.000 MHz 3.81286 GHz -43.33 dBm -333dB
ey "
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 14.00 48

Mode Sweep

6L

02:27:48 au 05/21/2024

Ref Level 40,00 dBm  Offset 14,00 68 Made Sweep saL
Count 10100 Count 100/100
1 Spurious Emissians
Cimit Cheed 7
30 dpbineSPURIOUS_UNE a8 o 2 P
20 dBm 20 'I
10 dBe 10 :
a B |
0
20 B
20
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002
[0 aki T r
L I
3.5 Ghz 6409 pis 39.0 MHz/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 Mz 347600 GHz 3430 GHz 3530 Gtz 1.000 MHz 3.43958 GHz 43.91 dBm 391
3530 GHz 3510GHz 1.000 MHz 3.60405 GHz 1530 GHz 1610GHz 1,000 MHz 360149 GHz -39.34 dBm -14.34.dB
3610GHz 3619 GHz 1.000 MHz 3.61848 GHz 3610GHz 3619 GHz 1,000 MHz 3.61894 GHz -39.41 dBm -26.41 dB
3619 GHz 3620 GHz 100,000 kftz 3.62000 GHz 3519 GHz 3620 GHz T00.000 kHz 361932 GHz 51.53 dBm -3853 dB
3.620GHz 3630 GHz 1.000 MHz 62092 GHz 1620 GHz 1630 GHz 1.000 MHz 3.62908 GHz 20.07 dBm .93 di
3630 GHz 3631 GHz 100.000 kHz 3.63085 GHz 3630 GHz 3531 GHz 100.000 kHz 3.63001 GHz 23.39 dBm -10.39 dB
3631 GHi 3640GH: 1.000 MHx 3.63184GHz 3631GHz 3640 GHz 1.000 MHz 363203 GHz -19.59 dBm $59d8
3640GHz 3720 GHz 1.000 MHz 3.64739 GHz 3.640 Gz 3720 Gtz 1.000 Mtz 365530 GHz -38.37 dBm 1337 dB
3.720 GHz 3820 GHz 1.000 MHz 3.81965 GHz 3.720 GHz 3820 GHz 1,000 MHz 381126 GHz .48 dBm 8
Ready o
02:26:30 Au 05/21/2024 02:27:09 AM  05/21/2024
Ref Level 40,00 dBm  Offset 14,00 68 Made Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dBmr P.\W
a
-10
-20
AN
—
6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 3.48370 GHz
3530 GHz 3510 GHz 3. 3
3610 GHe 3619 GHz 361767 GHz
3619 GHr 3620 Gtz 3.61984 GHz
3,620 GHz 3630 GHz 3.62714GHz
3630 GHz 3631 GHz 363010 GHz
3631 GHz 3540 GHz 3.63117 GHz
3,640 GHe 3.720 Gtz 1000 MHz 64052 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.81386 GHz
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 16QAM

Highest Channel

1RBO Power Limit -40dBm -46.79 dBm Pass

Ref Level 4000 dBm  Offset 14.00 6B Made Sweep 6L Ref Level 20.00dBm  Offset 14.00d8 & RBW 10 kHz 6L

Count 100100 | = Ant 3008 ® SWT 100 ms & VBW 30 khiz_Mode Sweep Count 100/100
1 Spurious Emissians 1 ACLR iR
imit Chec 7
30 dpbineSPURIOUS_UNE a8 o
B T
20 de t t T
10 dBrr ‘ 10
a 0 dB
0 |
10 dis
20
! I 20
A
o T |V —— 30 dBs
U
40 dBimr
6409 pts. 39.0 MHz/ 3.82 GHz
Result Summary 50 i
3.430 GHz 3530 GHz 1.000 MHz 3.49808 GHz -44.01 dBm 0
1530GHz 3680 GHz 1.000 Mtz 3.66779 GHz -41.38 dBm .
3680 GHz 3689 GHz 1.000 MHz 3.687 81 GHz -16.78 dBm N e o P S ¥ Sy I b
3689 GHe 3690 GHz 100,000 kiz 3.69000 GHz -21.48 dBm L T 1
3,690 GHz 3.700 GHz 1.000 Mz 3.69102 GHz 20.43 dBm |CF 3.721 55 GHz 100 pte 200.0 khz/ Span 2.0 Miz
3700 GHz 3701 GHz 100.000 kHz 3.;%!5 GHz ;;g agm 2 Result Summar None
3701 GHe 3710GH: 1.000 Mz X z -39.96 dBm
3710 GHz 3720 GHr 1,000 MHz 371937 GHz -39.23 dBm o (Rel ~26.79 dBm
3720GHz 3820 GHz 1000 MHe 3.72155 GHz 4081 dBm Tul ffeh L e 70 dBm

T S

02:50:55 AM 05/21/2024 03:47:03 AN 05/21/2024

1RBmax Power Limit -40dBm -42.98 dBm Pass

Ref Level 40.00 dBm  Offset 14,00 d8 Mode Sweep 6L Ref Level 30.00dBm  Offset 14.00 08 * RBW 10 kHz 6L

Count 100/100 = Aut 308 ® SWT 100 ms # VBW 30kHz _Mode Sweep Count 100/100
1 Spurious Emissions _ . 1ACR 1
Ched
Line _SPURLOUS_LINE_ABS 002
B T
7
10 [ 10
0 dbr T 0 dBr
0
10 dis
-20 dBs
30 20,
SPURIOUS LINE |ABS 002
[ 30 d
50 T
40 dBimr
3.43 Gz 6400 pts 39.0 MHz/ 382G
I CPT —— 50 dBmr
3.430 GHz 3.530 GHz 1.000 MHz 352605 GHz 43.98 dBm 0,
3530 GHz 3.680 GHz 1.000 MHz 3.67183 GHz 41.22 dBm i ettt s A ey Mg At s T Ty EE e
3.680 GHz 3.689 GHz 1.000 MHz 368708 GHz -40.22 dBm
3.689 GHz 3.690 GHz 100.000 kHz 3.6B969 GHz 51.47 dBm -38.47 dB L L !
3,690 GH: 3,700 GH: 1,000 MHz 369913 GHz 18.98 dBm -11.02dB CEREETLH Lolgt 000K SEan oMK
3,700 GHe 3701 GHe 100.000 kHz 3.70001 GHz -23.23 dBm -10.23 dB 2 Result Summa None
3701 GHz 3710GHz 1.000 MHz 370312 GHz -22.02 dBm -9.02dB
3710 GHz 3120 GHz 1.000 MHz 3.71134 GHz -39.47 dBm -12.47 dB Txl (Ref) 1,000 MHz -42.98 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72794 GHz -41.20 dBm -1.20dB Tx Total, -42.98 dBm
fesy N fof Ready )
02:51:33 AM  05/21/2024 04:05:31 AM 05/21/2024

TEL : 886-3-327-3456 Page Number : A4-190f 92
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Full RB

Ref Level 40,00 dBm  Offset 14.00 o8 Mode Sweep saL

Count 100/100
1 Spurious Emissions

Uimit Checd 7
30 apineSPuRlous une
20 dBm
10 dbm . . i
0 |
0
20
a0 [ {
SpumoUs une s vo2 FIR
[ 1 i— .
50
X 6409 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 3.436 74 GHz
1530GHz 3680 GHz 1.000 Mtz 367963 GHz
3680 GHz 3689 GHz 1.000 MHz 3.68848 GHz
3689 GHe 3690 GHz 100,000 kfiz 3.68999 GHz
3,690 GHz 3.700 GHz 1,000 Mitz 369306 GHz
3.700 GHz 3701 GHz 100,000 kHz 3.70003 GHz
1701 GHz 3710GHz 1.000 Mz 3.70108 GHz
3710GH: 3720 GHr 1,000 MHz 371205 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.72245 GHz

02:52:11 AM 05/21/2024
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SPORTON LAB.

e%FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Lowest Channel

1RBO

1RBmax

02:21:56 au 05/21/2024

Ref Level 40.00 dBm  Offset 14.00 6B Made Sweep saL Ref Level 40.00 dBm  Offset 14.00 46 Mode Sweep seL
Count 10100 Count 100/100
1 Spurious Emissions
Cimit Cheed 7 i P
30 dpbineSPURIOUS_UNE a8 o 2
20 d 1 1 i 0 F
10 dbimy . . i 0 ‘
a B
10 i i
20 B
w bt . [l
L] i
b h rﬂm I T e
50 | 'y - i
3.5 Ghz 6409 pis 39.0 MHz/ 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3430 GHz 3530 GHz 1.000 MHz 352126 GHz -42.79 dBm 3.430 GHz 3530 Gtz 1.000 Mtz 352885 Gl -42.28 dBm -2.28 di
3530 GHz 3540 GHz 1.000 MHz -41.28 dBm 1530 GHz 1540 GHz 1.000 MHz 353700 GHz -40.65 dBm 15,65 dB
3540 GHr 3589 GHz 1.000 Mz -17.43 dBm 3,540 GHz 3,549 GHe 1,000 MHz 3.54275 GHz -41.49 dBm -28.49 dB
3549 Ghz 3550 GHe 100,000 kftz -22.50 dBm 3549 GHz 3550 GHz 100.000 kHz 3.54931 GHz 51.84 dBm -38.84 dB
3,550 GHz 3.560 GHz 1.000 MHz 21.26 dBm 3,550 GHz 3,560 GHz 1.000 MHz 355918 GHz 20.10 dBm -9.90 df
3,560 GHz 3561 GHz 100.000 kHz -51.47 dBm 3,560 GHz 3561 GHz 100.000 kHz 356001 GHz 24.77 dBm 117748
3561 G 3570 GHe 1.000 M -39.58dBm 3561 GHz 3570 Gz 1.000 MHz 356299 GHz -21.89 dBm -8.89dB
3570GHz 3720 GHz 1.000 MHz 3.57727 GHz -39.96 dBm 3570 GHz 3720 Gtz 1.000 MHz 358806 GHz 3079 dBm -15.79 dB
3.720 GHz 3820 GHz 1.000 MHz 3.79138 GHz -43.45 dBm 3720 GHe 1820 GHe 1,000 Mis 3381346 GHz 4334 dBm 334.di
Ready - -
02:20:35 Au 05/21/2024 02:21:17 AM  05/21/2024
Ref Level 40,00 dBm  Offset 14,00 68 Made Sweep £
Count 100/100
1 Spurious Emissions
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dBinr + + r“'\‘
a
-10
-20
[ar—
50 |
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 352995 GHz -42.42 dBm
3530 GHz 3540 GHz 3.53900 GHz -39.18 dBm
3540 GHr 3549 GHz 354892 GHz -28.90 dBm
3,540 GHr 3550 Gtz 354982 GHz -31.18 dBm
3550 GHz 3560 GHz 355216 GHz 12.83 dBm
3560 GHz 3561 GHz 3.56012 GHz -31.68 dBm
3561 GHz 3570 GHz 3.56235 GHz -26.42 dBm
35706tz 3.720 Gtz 1000 MHz 57007 GHz .92 dBm
3.720 GHz 3820 Ghz 1.000 MHz 381645 GHz -4331 dBm

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 14.00 48

Mode Sweep

6L

02:29:44 au 05/21/2024

Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL
Count 10100 Count 100/100
1 Spurious Emissians 1 Spurious Emissions
Cimit Cheed 5]
20 aghine SPURIOUS UNE ABs ody P £ - -
20 de 20 Jl
10 dBmv t 10 |
: i : |
0 1
20 B
20 E
SPURIOUS_LINE_ABS 002 SPURIOUS_LINE_ABS 002
=40 ab T vy [ I
" - I
3.83 6z 6409 pis 39.0 WMHz] 3826%: | 343GH: 5409 pts 39.0 MHz/ 3.82 GHz
I 2 Result Summary
3.430 GHz 3530 GHz 1.000 MHz 3.43974 GHz -43.98 dBm -3.98dB 3.430 GHz 3.530 GHz 1.000 Mtz 3.497 68 GHz 43,89 dBm 3.89
3530 GHz 3510GHz 1.000 MHz 3.5 z -41.25 dBm -16.25 dB 1530 GHz 1610GHz 1,000 MHz 360301 GHz 4152 dBm 16,52 dB
3610GHz 3619 GHz 1.000 MHz 3.61702 GHz -20.26 dBm -7.26 dB 3610 GHz 3,619 GHe 1,000 MHz 3.61775 GHz -40.29 dBm -27.29 B
3619 GHz 3620 GHz 100000 ki 3. -21.80 dBm 80 dB 3519 GHz 3620 GHz T00.000 kHz 361912 GHz 51.55 dBm -38.55 dB
3.620GHz 3630 GHz 1.000 MHz 21.97 dBm 803dB 1620 GHz 1630 GHz 1.000 MHz 3.62908 GHz 21.96 dBm 04
3,630 GHz 3.631 GHz 100.000 kHz -50.88 dBm -37.88 3.630 GHz 3,631 GHz 100,000 kHz 3.63000 GHz -25.31 dBm -12.31d8
1631 GH 1640 GH: 1.000 Mz -39.31 dBm -26.31 dB 3631 Gz 3640 GHz 1.000 MHz 3.63160 GHz -20.94 dBm -7.94.dB
3640GHz 3720 GHz 1.000 MHz -39.39 dBm 1439 dB 3.640 Gz 3720 Gtz 1.000 MHz 365483 GHz -38.93 dBm 1354 dB
3720 GHz 3820 Ghz 1.000 Mtz ~43.32 dBm el ] 3720 GHz 3820 GHz 1,000 MHz 3.80387 GHz -43.44 dBm 3.44d
Ready [innannnnif ) Ready jinnasaniil &
02:20:27 an 05/21/2024 02:29:06 AM  05/21/2024
Ref Level 4000 dBm  Offset 14.00 3B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed
30 dubine-SPUBlous e ass oz
20 dBew
10 dBarr "
: !
-10
-20
4
6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 350617 GHz
3530 GHz 3510 GHz 3. 3
3610 GHe 3619 GHz 361891 GHz
3619 GHr 3620 Gtz 361983 GHz
3,620 GHz 3630 GHz 3.62177 GHz
3630 GHz 3631 GHz 3.63001 GHz
3631 GHz 3540 GHz 3.63111 GHz
3,640 GHe 3.720 Gtz 1000 MHz 64012 GHz
3.720 GHz 3820 GHz 1.000 MHz 379498 GHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG440146E

FR1 n48 / 10MHz / CP OFDM / 64QAM

Highest Channel

1RBO Power Limit -40dBm -43.59 dBm Pass

Ref Level 4000 dBm  Offset 14,00 05 Mode Sweep saL RefLevel 3000 dBm  Offset 14008 = RBW 10 kHz

Count 100/100 | = Att 3008 & SWT 100 ms & VBW 30 kHz Mode Sweep
1 Spurious Emissians 1 ACLR
Uimit Checd o
30 apbine-SPURlous_n
20 dBr——— w7
20 de i
10 dbimy ‘ 10
o 0 dbs
0 |
10 dis
20 i 1
2 1 Iy 20
SPURIOUS_LINE_ABS 002 I J
[A0abm | | - ol |Vl 30 dB
50 ¥
40 dBimr
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
I 2 Result Summa 50 B
3.430 GHz 3.530 GHz 1.000 MHz ;%;ﬂi gnx 50
1530 GHz 3680 GHz 1,000 MHz . z R e PR TY ey P TSN AR IV I PO
3680 GHr 3689 GHr 1.000 MHz 3.68616 GHz ’ R PR Ml e it
3689 GHe 3690 GHz 100,000 kiiz 3.69000 GHz 1 | 1 1
3590 GHz 3.700 GHz 1.000 Wiz 3.69087 GHz CF 3.72065 GHz 1001 pis 200.0 kHz/ Span 2.0 MKz
3.700 GHz 3701 GHz 100,000 kHz 3.70027 GHz 2 Result Summar None
1701 GHz 3710GHz 1.000 Mz 370737 GHz
3710 GHz 3720 GHr 1,000 MHz 371987 GHz ol (Re -43.59 dBm
3720 Gz 3820 Ghz 1.000 Mz 3.72085 GHz Tul ffeh 1000 e 4359 dBm

02:52:50 AM 05/21/2024 03:48:41 AN 05/21/2024

1RBmax Power Limit -40dBm -41. dBm Pass

Ref Level 40.00 dBm  Offset 14,00 d8 Mode Sweep 6L

Count 100/100
1 Spurious Emissions
Limit Chect 3
Line _SPURLOUS_LINE_ABS 002 Phss
I
10 I
I
0 dé ‘
0
-20 dBs
30
SPURIOUS LINE |ABS 002
e
| BVSRSUU PSS,
50 ] ‘
3.43 Gz 6400 pts 382G
2 Result Summary
3.430 GHz 3.530 GHz 1.000 Mz 3.43075 GHz -43.82 dBm -3.82 dB
1530 GHz 1,680 GHz 1.000 MHz 3567738 GHz -42.11 dBm 17.11 dB
3.680 GHz 3.689 GHz 1.000 MHz 3.68872 GHz 3097 dBm -27.97 dB
3.689 Gz 3.690 GHz 100.000 kHz 368960 GHz 51.77 dBm -38.77dB
3.690 GHz 3.700 GHz 1.000 MHz 3.69888 GHz 20.38 dBm -9.62 dB
3700 GHz 3701 GHe 100.000 kHz 3.70002 GHz -25.26 dBm -12.26 dB
3701 GHz 3710GHz 1.000 MHz 3.70201 GHz -15.50 dBm -250dB
3710 6Hz 3720 GHz 1,000 MHz 3.71405 GHz -40.76 dBm -15.76 dB
3720 GHz 3.820 GHz 1.000 MHz 3.72864 GHz -41.18 dBm 1.18dB
Ready jinnnnnnnil &

02:53:23 Ae 05/21/2024
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Full RB

Ref Level 40,00 dBm  Offset 14.00 o8 Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd o

30 apine.SPURIOUS UNE_aBs o2

20 dBm

10 di Iw‘

0 |

0

20

30 4

PuROUS e s 002 /i N

[Adabm "7 ] —" o

50

3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz

I Result Summary

3,430 GHz 3530 GHz 1.000 Miz 3.43884 GHz
1530GHz 3680 GHz 1.000 Mtz 3.67768 GHz
3680 GHz 3689 GHz 1.000 MHz 3.68897 GHz
3689 GHe 3690 GHz 100,000 kfiz 3.69000 GHz
3,690 GHz 3.700 GHz 1,000 Mitz 3.69818 GHz
3.700 GHz 3701 GHz 100,000 kHz 3.70002 GHz
1701 GHz 3710GHz 1.000 Mz 370100 GHz
3710GH: 3720 GHr 1,000 MHz 3.71046 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.72125 GHz
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